
E 
1 

Case Nos. 11398-0713 and 1D98-0727 
Florida Water Services Corporation vs. Florida Public Service Commission (..PSc"); 
SugarmN Woods Civic Association, Inc. w. Southern States IJtilities, Inc. and the 

PSC 
vs. Joseph J. DeRouin, et al. 

PSC Docket No. 920199-WS 

Charles L. Sweat 

Late File Exhibit #97 

Docket No. 9201991WS 

Containing 

Hartrnan & Associates Preliminary report 
on Putnrnan County Systems 4 2 6  pages 



I 
i 

I 
1 

! 
c 

PUTNAM COUNTY 
UTILITY SYSTEM ANALYSIS 

Prepared for: 
Southern States UtiIities, Inc. 

1000 Color Place 
Apopka, Florida 32703 

Prepared by: 
Hartman & Associates, Xnc. 

201 East Pine Street, Suite 1000 
Orlando, Florida 32801 

October 1992 
[...]
WELL NO. I J  WELL NO. 2' 

X X X X X x 
I 

I 
I 

\ 

1 I I 

... 



. 

-, 
J 

......
I'- :'!"-

J _. --.r- -.:.... ...... 

HARTMAN & ASSOCIATES, INC. 
en9inC"e,. hydt-eoloqisls. surve2 &. moooqemenl cOtmJllonlS FIGUREHERMITS COVE WTP 

20 I EAST P1N( SiR[(l - SUIT[ 1000 - 04UMOO. n. 3260 I 2-11 
rtL£PHONE ('07) 839-J95.5 - r/oX (407) 6.39-3790 



? 

st 

I 
1 
1 

4 

"1 X x x X X 

% 

STEEL GROUND 
STORAGE TANK 

AERATOR 

HARTMAN & ASSOCIATES, INC. 
anginerrs hydrqsolopirft, zumtyon & mmnprmant tmrullunlr 

201 ms7 RNI SfREO - SUTE 1m - m. n JZWl 

1 
I f a W I O H C  (407) IJQ-JP55 - FAX (407) WV-JIQO 

WELL 

HERMITS COVE . FIGURE 
SITE PLAN AND FACILITIES 2-12 

II GROUND 
STORAGE 

TANK 

0 
GENERATOR 

PUMPS 

X X X x X X- 



! 

2.2.7 River Park 

i 

i 

1 

I 
1 

I 

The River Park water system is located in the southern part of Putnam County, west of 
Lake Maxine and east of the St. Johns River on County Road 309. Figure 2-13 shows 
the general location of the River Park water plant and the River Park service area. The 
design flow for the River Park water supply and distribution system is approximately 
370,000 gpd. Recent records show that the average daily demand on this system is 
approximateIy 26,000 gpd and the system currently has 363 active customers. 

The existing water supply, treatment and storage facilities consist of two (2) water 
supply wells, two (2) well pumps, one (1) 40,000 gallon storage tank with an aerator, 
two (2) 7.5 hp high service pumps and one (1) 4,000 gallon hydropneumatic pressure 
tank. The system currently operates by one of the two (2) well pumps draw water 
supply from their respective well and pump directly into the ground storage tank. The 
high service pumps pull the raw water from the ground storage tank and pump into the 
hydropneumatic tank. The raw water is chlorinated prior to discharge into the 
hydropneumatic tank. The distribution system is fed from the hydropneumatic tank. 
Figure 2- 14 illustrates the existing facilities at the River Park #3 WTP 

A new emergency power generator was recently installed. This system has had 
previous problems with high levels of Iron (Fe) in the raw water and severd 
housekeeping cleaning items. The laboratory results for water quality indicate the iron 
levels average 0.575 mgll. A copy of the correspondence with FDER is provided in 
Appendix G. These household items include; minor leaks at the piping manifold and 
iron settlement on the aerator. 

j 

1 

G R / l l / c l l R - S - 8 / ~ ~ 2 .  q t  
HA1 #92-187.00 2-6 



I 

"-., 

--[1 
'� ;Ii� � 

1 
0 .. 

I 

. I 
\ I 
\

\%
I 

13 

-..'- --- .- ._\ 
. EXISTING WATER SERVICE AREA " 

HARTMAN & ASSOCIATES, INC. 
engineers, hyclr09e-QIO<}lsls, sUNeyOfs & monoqemenl consvl!onl' FIGURERIVER PARK WTP 

10 I [AS' PIN[ S.R[[l - SUIT[ 1000 - ORlANDO. fL j180 I 

T[L[PHON[ ('07) 8j9-j9& - fAJ( ('07) &.\9-)790 2-13 



I x X X X X 

C 

C 

f 

/ 

-7 

0 4” WELL 
GEN ERATOR 

[I 
LP G 

STORAGE 
X X- 7% 

/ 

RIVER PARK 
SITE PLAN AND FAClLlTlES 

r E t F Q H €  (War) bSP-JS55 - F M  (rot) EJ9-31W I 



I 

I 
I 
I 
I 
I 

SECTION 3 



SECTION 3 

! 

3.1 GENERAL 

This s,ection will review the water quality problems noted in the water systems in Putnam 
County and discuss some alternative methods of treatment. This section will only review the 
theoretical aspects of water quality and treatment. The subsequent section will discuss 
recommendations and construction cost estimates. 

3.2 WATER QUALITY REGULATIONS 

This section wiIl review the current state and federal water quality regulations and also review 
alternative methods of treating several specific water quality problems. 

The water distribution and treatment facilities must meet the requirements of the FDER and 
United States Environmental Protection Agency (USEPA). The primary rules and regulations 
which apply to this faciIity are Chapters 17-550, 17-555 and 17-560, of the Florida 
Administrative Code (FAC), as well as the amendments to the Safe Drinking Water Act 

(SDWA). The purpose of these rules are to assure that public water systems supply drinking 
water which meets the minimum requirements of the SDWA (PL 93-523) and the Florida Safe 
Drinbng Water Act (Sections 403.850-403.864 of the Florida Statutes). Generally, the state 
rules adopt the nationd primary and secondary drinking water standards of the federal 
government and otherwise create additional rules to fulfill state and federal requirements. 

Chapter 17-550, Permitting and Construction of Public Water Systems, FAC, establishes the 
requirements for permitting, construction, and operation and maintenance of a public water 
system from collection through treatment, storage and distribution. In generaI, this rule 
establishes setback requirements for water supply wells, number of water supply wells 
required, the method of construction of the water supply wells, requirements of water 
treatment, storage and distribution facilities, cross-connection control, and water, field and 
other samples required for permitting. In addition, this mle sets forth the requirements for 
permitting various types of iaw water supply, treatment, storage and distribution systems. 

G R / I ~ / c ~ / R - S - ~ / S ~ C ~ . ~ ~  
HAI #92-187.00 3- 1 



Chapter 17-550, Dinlung Water Standards, Monitoring, and Reporting, FAC, set forth the 
water quality standards that must be met, the colIection and analyses of water samples, 
monitoring frequency and reporting requirements. Summarized in Table 3-1 are the primary 
and secondary standards that must be met by the Putnam County water treatment facilities. 

Chapter 17-560, Requirements for Pubiic Water Systems Out of Compliance, FAC, sets forth 
the acts that are prohibited and therefore considered vidations, requirements for public 
notification and requirements for variances, exemptions and waivers. 

3.3 WATER TREATMENT ALTERNATIVES 

The foIlowing section will review the theoretical aspects of the specific water quality problems 
noted in the field inspection and engineering evaluation of the Putnam County Water Systems. 
The water treatment alternatives to be evaluated are the removal of manganese, iron, 
chlorides, TDS, sodium, turbidity, color and odor. 

3.3.1 Theory 

Iron and ManEanese 

Removing high levels of iron and manganese can be evaluated in the same manner, due 
to the extreme similarities in these two elements. The most popular approach used 
involves oxidation of the more soluble iron (11) and manganese (11) sometimes 
encountered in natural water to the relatively insoluble iron (HI) and manganese (IV) 
complexes. The removal of the precipitates is performed by subsequent fiftration. 
Molecular oxygen (aeration), free available chlorine (chlorination) and potassiup 
permanganate (chemical oxidation) - \  have all been used successfully as oxidizing agents 
in the removal of thesetwo elements. Both of these elements can be removed in the 
lime softening process, but this process is not generally used solely for the removal of 
iron and manganese. 

Iron and manganese removal using "super" or "over"-chlorination is not usually 
recommended for small systems such as the Putnam County plants, where operator 

GR/ll/cl/R-S-8/sec3.rpt 
HAI #92- 187.00 3-2 

__ . . _ _  .. . .. . . . . . . . - .. - 



TABLE 3-1 

PRIMARY AND SECONDARY DRINKING WATER STANDARDS(I) 

Contaminant 

Arsenic 
Baricin 
Cadmium 
Chromium 
Fluoride 
Lead 
Mercury 
Nitrate (as N) 
Selenium 
Silver 
Sodium 
Endrin 
Lindane 
Methoxychlor 
Toxaphene 
2,4 - dichlorophenoxyacetic acid 
2,4,5 - trichlorophenoxypropionic acid 
Total trihalomethanes 
Tric h Ioroet hene 
Tetrachloroethene 
Carbon tetrachloride (Tetrachloromethane) 
Vinyl chloride 
1 , 1 , 1 - trichloroethane 
1,2 - dichloroethane 
3enzene 
Ethylene dibrornide 
p-dichlorobenzene 
1,l  dichloroethene 
Turbidity 
Coli form 
Combined radium - 226 and radium - 228 
Gross alpha particle activity (including radium - 226 but 

C h 1 o ri d e 
excluding radon and uranium) 

Concentration 
fme/l) 

0.05 
1 

0.010 
0.05 

4 
0.05 
0.002 

10 
0.01 
0.05 
160 

0.0002 
0.004 

0.1 
0.005 

0.1 
0.10 
0.10 
0.003 
0.003 
0.003 
0.001 

0.2 
0.003 
0.001 

o.ooo02 
0.075 
0.007 
1m 

41100 rnI(3) 
5 4 )  

1541 

250 

GRllllR-S-813- 1 .tab 
HA1 #92- 187.00 3-3 



I 

TABLE 3-1 (Continued) 

PRIMARY A N D  SECONDARY DRINKING WATER STANDARDS(1) 

Contaminant 

Color 
Copper 
Corrosivity 
Fluoride 
Foaming agents - ,#F ./l.&&.$ 

. ’ <  f Iron - r u  .,’ &- .& *J &%G 

m e  
Odor 
pH (at coIlection point) 
Sulfate 
Total Dissolved Solids 
Zinc 

Notes: 

Concentration 
- Irnell’l 

1, 
2. Turbidity reported in NTU’s. 
3. 
4. 
5. 
6. Noncorrosive. 
7. 
8. 
9. 

Chapter 17-555, Drinking Water Standards, Monitoring, and Reporting, FAC. 

Coliform reported in number of bacteria per 100 rnilliIiter sample. 
Reported as picocuries per liter. 
Color reported in color units, 

Odor reported in  threshold odor number. 
pH reported in standard units. 
The total dissolved solids concentration may be higher if no other contaminant is 
exceeded. 

GR/ll/R-S-8/3-1 .tab 
H A 1  8 2 -  187.00 3 -4 



attention is not frequent. Recent studies into disinfection by-products has also limited 
this treatment practice. 

Molecular oxygen addition is another method of removing iron and manganese. This 
process is generally performed by aerating the raw water, much as is done in stripping 
hydrogen sulfide (H2S). Diffused aeration systems may also be constructed in ground 
storage facilities, but this practice is seldom done. The aeration method is also not 
highly regarded due to the low rates of oxidation. The typical aeration processes of 
adding molecular oxygen to the raw water do not generally provide a strong enough 
oxidant to remove sufficient quantities of iron and manganese. 

The most popular approach to remove iron and manganese is by adding a strong 
chemical oxidant to the raw water, such as potassium permanganate. Oxidation 
converts the iron and manganese from the soluble state to insoluble. The precipitate is 
then filtered out prior to storage and distribution. Special filters utilizing "green-sand" 
media are used to improve iron and manganese removal. 

Another alternative with merit in this situation is the addition of a "masking" agent to 

the raw water. These masking agents or sequestering agents bond to the specific ion, 
such as iron, and prevent the ion from being oxidized and precipitating out as a 
compound, Typical sequestering agents include silicates and polyphosphates. Recent 
conversations with the local FDER office noted that he proposed revisions to the rules 
due out i n  January will allow this option for systems with iron Ievels under 1.0 mgdll. 

Chlorides and TDS 

Chlorides and TDS have the same similarities in treatment and removal, much like the 
similarities between the removal of iron and manganese. Typically these parameters 
are removed by one method of treatment, reverse osmosis. Reverse osmosis is the 
passage of water through a membrane against the natural osmotic pressure to 
accomplish separation of water from a solution of dissolved salts. The rate of flow 
through a reverse osmosis membrane is directly proportional to the effective pressure 
applied. 

GR/ll/cl/R-S-8/sec3. rpt 
HAE #92-187.00 3-5 



Sodium 

? 

i 

i 

The need for sodium removal is rare in water suppIy systems. Sodium is generally 
used as the sacrificial ion in most ion exchange systems used for softening or other 
removal systems. Sodium levels can be decreased by utilizing membrane treatment 
processes, such as reverse osmosis. 

Turbidity 

Turbidity is generally caused by colloidal dispersions in water consisting of small 
discrete particles. These discrete particles are similarly charged and therefore repulse 
each other. This repulsion prohibits flocculation or the lack of tendency to 
agglomerate. The removal of turbidity is typically accomplished first by destabilizing 
the charge on the colloids, then allowing the particles to aggregate. The two (2) basic 
mechanisms for this procedure are coagulation and flocculation. Coagulation refers to 
reducing the net electrical repulsive forces at particle surfaces by electrolytes in 
solution. Flocculation refers to the aggregation of the particles by forming chemical 
bridges between the particles. A coagulant is introduced into the raw water and aIIowed 
sufficient time to mix thoroughly. Typical coagulants include d u m  and polymers. 
Coaguiation and flocculation are typically followed by sedimentation and filtration or in 
some cases simply filtration. 

Taste and Odor 

Taste and odor problems can be either naturally induced or man-made. Naturally 
occumng problems include those produced by microscopic organisms, notably algae 
and bacteria. Man-made taste and odor problems include those caused by 
Contamination of the water supply by industrial chemicals, by compounds generated by 
certain water treatment processes or by substances that leach from linings of water 
pipes and storage facilities. Taste and odor problems in raw drinking water are usually 
treated by one of two methods, either oxidation or adsorption. The method selected for 
taste and odor removal depends greatly on the cause of the problem. 

I 

3-6 ’ 



! 

Aeration (oxidation) is the typical treatment for taste and odor problems caused by both 
organic compounds and dissolved volatile gases. ' The dissdved volatile gases can be 
easily removed by aeration or i n  other terms "air-stripping". Aeration is another 
method of oxidizing compounds, as previously discussed. Other methods of oxidation 
such as chlorination and permanganates, as discussed above, can also be used. 

Another method of taste and odor removal is by granular activated carbon (GAC), 
Most organic compounds that cause taste and odor problems are typically difficuIt to 

remove by oxidation methods, but readily removed by adsorption on activated carbon 
beds. GAC on a large scale is more expensive than simple aeration, but may be the 
onIy solution. Smaller applications may use pressurized vesseIs with GAC cartridge 
units. 

Color 

Color problems are also caused by smdl or microscopic particles in the raw water. 
Color removal, much like taste and odor problems, depends on the chemical or 
compound causing the color problem. Typical treatment removal processes for color 
include both GAC and coagulation, flocculation and filtration. 

GR/ll/cl/R-S-8/sec3. rpt 
HA1 #92-187.00 3-7 



SECTION 4 



1 

I 

4.1 

SECTION 4 

FACILITY IMPROVEMENTS AND OPERATION ANALYSIS 

The following section will review several alternative improvements scenarios for each of the 
seven (7) water facilities being evaluated. The evaluation will consider the water qudity 
problems associated with each faciIity, water plant facility improvements and the number of 
active customers served {rate base). In addition, system consolidation will be considered on a 
case by case basis, depending on the distance between adjacent systems. 

4.1.1 Wootens 

As noted in the previous section, the Wootens water plant has had noted MCL 
violations with color, odor and turbidity. The alternatives for correction or treatment 
of these quality problems include, constructionlinstallation of a new water supply, 
installation of a polymer feed and filtration system and the insdlation of a carbon filter 
system. 

The first alternative is the constructionlinstal~ation of a new water well. In this case 
there is no guarantee that the new well will produce better quality water then the 
original well. Given the proximity of the site to the St. Johns River, SSU is fortunate 
that chlorides are not a problem at this site. 

A second alternative would be to install specific water treatment equipment for the 
specific problem. In the case of the Wwtens system, a &on filtering system would 
remove the complexes causing the color and odor problems. This system may or may 